

Certificate of Analysis

Evos Ghent NV
Moervaartkaai 12
9042 Gent
Belgium

Laboratory Report ID : 26-013611-0-BLG-014-00
Our Reference Number : BE01160-0002345
Lab Report Version : Version 1.00

Sample ID	: 5157057 / 26-013611-0-BLG-014-00	Date sampled	: 22-Aug-2026
Product	: Jet A-1	Drawn by	: Intertek
Client Reference	: PO-030-2600059	Date Submitted	: 22-Aug-2026
Shoretank	: 1001	Date Tested	: 25-Aug-2026
Representing	: Density 13 levels		

Method	Test	Spec Limit	Result	Units	
ISO 12185	Density at 15°C - Level 1	Report	800.8	kg/m ³	A
	Density at 15°C - Level 2	Report	800.8	kg/m ³	
	Density at 15°C - Level 3	Report	800.8	kg/m ³	
	Density at 15°C - Level 4	Report	800.8	kg/m ³	
	Density at 15°C - Level 5	Report	800.8	kg/m ³	
	Density at 15°C - Level 6	Report	800.8	kg/m ³	
	Density at 15°C - Level 7	Report	800.8	kg/m ³	
	Density at 15°C - Level 8	Report	800.8	kg/m ³	
	Density at 15°C - Level 9	Report	800.8	kg/m ³	
	Density at 15°C - Level 10	Report	800.8	kg/m ³	
	Density at 15°C - Level 11	Report	800.8	kg/m ³	
	Density at 15°C - Level 12	Report	800.8	kg/m ³	
	Density at 15°C - Level 13	Report	800.8	kg/m ³	

Sampling location : Evos Gent
Sample container : > 250 ml
Sampling Procedure : Open

A = Test is under accreditation

This certificate has been authorised by: Junior Goossens on Tuesday, August 25, 2026.

Material conforms to the JET A1 requirements on above relevant point(s) of testing

Precision complies with the reference method. The results applies only to the object(s) sampled and tested. The analytical report is issued in the name and for account of the principal who recognizes that this report purely represents the situation at a given moment. The principal commits himself to disclose each time the complete report and not parts of the report. Fax and E-mail copies have no legal force. This report can only be used within the specific context of the order and is only valid for the samples analyzed and for the company that gave the order. All orders are executed in accordance with the general conditions of the division "Independent Goods Surveyors and Laboratories" deposited with the Antwerp Chamber of Commerce and Industry on 8 June 2005. Reg. of Commerce Antwerp No 114.231

By submitting this test request, unless otherwise agreed in writing, you (the client) accept and acknowledge that we (Intertek) will apply Simple Acceptance when establishing conformity of test results with any given specification, except where the given specification provides clear decision rules, which would take precedence. Since the "Simple Acceptance" decision rule can have an associated probability of false acceptance as high as 50%, you are advised to review the guidance in ILAC G08:09/2019 (and specifically ISO4259/IP367 for standard petroleum methods) to understand the significance of the uncertainty of measurement in relation to any conformity statement we produce.



Junior Goossens
Laboratory Supervisor
Intertek Belgium nv

105 - TEST